



COMMERCIAL TESTING COMPANY

1215 South Hamilton Street • Post Office Box 985 • Dalton, GA 30722
Telephone (706) 278-3935 • Facsimile (706) 278-3936

Report Number 08-11122

Nurazzo, LLC
Dalton, Georgia

Test Number 4040-4983
November 7, 2008

Resistance to Chemicals

Test Method: The material was tested in accordance with ASTM International Test Method F 925, *Resistance to Chemicals of Resilient Flooring*, which provides a procedure for determining the resistance to surface deterioration when exposed to various chemical reagents. It is not intended as a staining test nor as a method to judge surface and appearance restoration of the sample after exposure. It provides a means of estimating the relative susceptibility of resilient flooring to change when exposed to chemical reagents described in Appendix X1 of F 925. Reagents are applied to the surface of previously conditioned specimens and allowed to remain in contact with the surface for 60 minutes. Within 5 minutes after removing the reagents with water or isopropanol, the exposed specimens are visually examined and compared with unexposed specimens and rated for the following categories: Surface Dulling — the specimen suffered a loss of gloss; Surface Attack — the specimen had surface damage such as softening, warping, swelling, blistering, peeling, raised, or rough area; and, Color Change — indicating the specimen showed discoloration, bleaching, or both. Each category is rated using subjective rating categories where 0 = No Change, 1 = Slight Change, 2 = Moderate Change, and 3 = Severe Change.

Material Tested: The test sample, rubber floor tile, was identified as **Terrazzo Tile**.

Test Result:

Test Agent	Rating After 5 Minutes		
	Surface Dulling	Surface Attack	Color Change
5% Acetic Acid	1	0	0
70% Isopropyl Alcohol	0	0	0
White Mineral Oil	0	0	0
5% Sodium Hydroxide	1	0	0
5% Hydrochloric Acid	0	0	0
5% Sulfuric Acid	0	0	0
5% Household Ammonia	0	0	0
5.25% Household Bleach	1	0	0
5% Phenol Disinfectant	0	0	0
Kerosene	0	0	0
Olive Oil	1	0	0
Unleaded Gasoline	0	0	0

Commercial Testing Company

(Authorized Signature)

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. The test results presented in this report apply only to the samples tested and are not necessarily indicative of apparent identical or similar materials. Sample selection and identification were provided by the client. A sampling plan, if described in the referenced standard, was not necessarily followed. This report, or the name of Commercial Testing Company, shall not be used under any circumstance in advertising to the general public.

TESTED TO BE SURE® Since 1974